
 
 
 
 
 
 

 

WASTEWATER FACILITIES PLAN 

for the 

TOWN OF FAIRFIELD, CT 

 

 

DRAFT 

APRIL 2017 

  



WATER 

WASTEWATER 

STORMWATER 

INFRASTRUCTURE 

 

 

Recognized for Engineering Excellence ~ Selected for Service & Value  

www.wright‐pierce.com 

169 Main Street                                               

700 Plaza Middlesex                                       

Middletown, CT 06457                                   

Phone: 860.343.8297 | Fax: 860.343.9504
 

April 18, 2017 
W‐P Project No. 13090A 
 
 
Mr. Bill Norton, Superintendent 
Fairfield Water Pollution Control Authority 
330 Richard White Way 
Fairfield, CT 06824 
 
 
Subject:  Fairfield Water Pollution Control Facility 
[...]
In addition, this Facility Plan project has been coordinated with other projects on the WPCF site 

and adjacent Town facilities with the primary goal of ensuring continuous treatment of wastewater.  

The Town is currently installing a 2.0 MW photovoltaic (PV) system, implementing a microgrid, 



 
13090A  ES - 2  Wright-Pierce 

installing a 400 KW fuel cell, and constructing a berm around the WPCF and adjacent town 

facilities to EL 16.0, or 3-feet above the 100-year flood elevation of 13.0.  Each of these projects 

are at various stages of completion. 

 

The photovoltaic panels are currently being installed on top of the town’s landfill by Greenskies.  

The microgrid project is currently in design by Schneider Electric and will include control panels 

and electrical infrastructure to allow the WPCF and surrounding town facilities to operate in 

‘island mode’ being independent of the power grid during severe storm or power outage events.  

The project also includes the replacement of the existing 600 KW and 1,000 KW diesel powered 

emergency generators on the WPCF site to new natural gas powered units.  The PV system and 

microgrid are scheduled to be commissioned in late 2017, early 2018. 

 

An agreement is also in place with Doosan to install a 400KW fuel cell adjacent to the compost 

building, scheduled for installation in late 2017.  The berm is in the early stage of design by Tighe 

& Bond.  It will include a combination of earthen and sheet pile walls to EL 16.0 as well as two 

stormwater pump stations.  A construction timeline is unknown, but it will be constructed prior to 

the comprehensive upgrade to the WPCF. 

 

The  purpose  of  this  facilities  plan  was  to  identify  the  problems  and  conduct  an  analysis  of  

alternative solutions with associated budgetary costs.  Following approval of this plan, detailed 

engineering analysis will be performed and specific solutions will be refined. 

 

ES.1 BASIS OF DESIGN 

Based on discussions with the Town of Fairfield, future flows and loads were developed for the 

town.  These parameters are presented in Table ES-1 below for both the current year and design 

year (2045). 

 

 

 

 



 
13090A  ES - 3  Wright-Pierce 

TABLE ES-1 
DESIGN FLOWS AND LOADS 

Parameter Current 
2010 to 2016 

Design Year 
(2040) 

Average Daily Flow (mgd) 8.64 9.12 
Peak Hourly Flow (mgd) 33.01 34.77 
Avg BOD5 Load (lbs/day) 9,961 11,302 
Avg TSS Load (lbs/day) 11,993 13,394 
TKN Load (lbs/day) 2,017 2,285 
Notes: 

1 Current Peak Hour Flow based on 100% of data set.   
 

ES.2 RECOMMENDED WPCF CAPITAL IMPROVEMENT PLAN 

The evaluation of the WPCF generally focused on developing recommended improvements related 

to the capacity and process upgrades needed to accommodate growth, provide for additional 

nitrogen removal, comply with new disinfection requirements, and identify potential foreseeable 

changes in state regulations that may require additional unit processes in the future.  The evaluation 

also included an overall evaluation of all other unit processes, structures and buildings, building 

systems, instrumentation and control, electrical service and distribution, and site conditions. 

 

The recommended Capital Improvement Plan (CIP) for the overall evaluation generally includes: 

replacement of aging equipment with more modern and energy efficient equipment and systems; 

upgrades to meet projected flows and loadings; rehabilitation of aging structures; provision of an 

updated instrumentation and control system; building system improvements to improve the energy 

efficiency of the existing buildings; modifications to structure and buildings as required to meet 

current building codes, etc.  

 

In addition to physical and operational changes at the WPCF, it is also important for the town to 

proactively continue to identify and remove inflow and infiltration (I/I) in the sewer collection 

system.  Removal of I/I will contribute to a reduction in treatment costs and improved process and 

hydraulic control at the plant.  Currently, the WPCF receives and treats an annual average I/I flow 

of 4.0 MGD, or almost half of their annual average total daily flow of 8.64 MGD.  I/I was evaluated 

separately as part of this overall facilities plan a summarized in a January 2017 Report prepared 



 
13090A  ES - 4  Wright-Pierce 

by Wright-Pierce titled, Inflow and Infiltration Evaluation for the Fairfield, CT Water Pollution 

Control Authority (WPCA). 

 

Specific improvements include: 

 Replace the primary and secondary mechanical bar screens with new multi-rake 

mechanical bar screens to remove rags and other debris from the wastewater at the Influent 

Building and to prevent hydraulic back-ups and surges of influent flow.   

 Install new screenings grinder/washer/compactors and a grit washer to allow for disposal 

screenings as a municipal waste and allow from dewatered grit to be re-used on site.  

Construct an addition on the Influent Building to store screenings prior to disposal. 

 Construct a new Influent Pump Building in the location of the existing abandoned digester.  

The building will include two new aerated grit tanks, new raw sewage pumps, new primary 

sludge pumps, sludge storage tanks and primary influent flow distribution structure.  The 

raw sewage pump station, auxiliary pump station and horizontal grit removal tank and 

equipment will be demolished and the spaced repurposed for other use. 

 Replace mechanisms and drives in all five primary settling tanks and all three final settling 

tanks. 

 Construct a new concrete flow spitting structure to improve flow splitting of primary 

effluent to the Zone A aeration tanks. 

 Convert  Zone  A  Aeration  Tanks  to  three  train  operation  and  replace  all  18  existing  

submersible mixers with a compressed air biomix system or hyperbolic mixers. 

 Replace return sludge, waste sludge and effluent pumps with new larger pumps and 

relocate the waste sludge pumps to the Return Sludge Building. 

 Replace all sludge pumps throughout the facility. 

 Replace all polymer feed systems throughout the facility. 

 Install a new plant water system and strainer. 

 Install three new 150 to 200 hp aeration blowers. 

 Construct second UV Disinfection channel and install two redundant, energy efficient 

disinfection trains. 

 Replace all pumps, valves, heat exchangers and boilers associated with the primary digester 

and install new mixing equipment and a cover at the secondary digester. 



 
13090A  ES - 5  Wright-Pierce 

 Replace the existing belt filter press with two screw presses for sludge dewatering to 

achieve higher cake solids to reduce materials handling and increase compost operation 

efficiency (pilot test recommended during preliminary design). 

 Convert composting process to negative aeration and provide improved HVAC equipment 

for better working conditions.  Include provisions to pre-treat or separately dispose of the 

condensate. 

 Expand the existing laboratory, men’s locker room and break room in the Control Building.   

 Upgrade of specific HVAC equipment to replace items that are approaching their service 

life or are currently inoperable. 

 Address NFPA 820 fire protection code-related ventilation and electrical classification 

issues in specific spaces such as the primary sludge pump room, primary settling tanks and 

Dewatering Room.  

 Install a dedicated odor control system for the Dewatering Building and a second unit for 

the remaining process areas including the new Influent Pump Building.  Replace all piping-

in-stone system in the Compost Building biofilter. Provide odor control for the new 

Influent Pump Building, distribution boxes and sludge/elutriation tanks. 

 Upgrade the automatic temperature control system, site instrumentation, controls and 

SCADA systems. 

 Replace the older electrical distribution equipment that was constructed prior to the 2003 

upgrade and modify the remaining electrical distribution system as required based on 

process modifications to the facility. 

 Provide modern energy efficient electrical, HVAC and process equipment and controls to 

replace existing inefficient equipment and controls. 

 Demolish abandoned primary digester to allow space for the new Influent Pump Building. 

 Replace manual entry gates with automated gates and include man gates adjacent to each. 

 

The recommended capital improvement project costs are summarized in Table ES-2.  Total project 

capital costs include an allowance of almost 75% of the estimated base construction costs to 

account for unaccounted for items, construction contingency, design and construction engineering, 

permitting, as well as financing, administrative and legal expenses.  The 75% allowance also 

includes an estimated inflation factor to the mid-point of construction (2021).  The project cost 



 
13090A  ES - 6  Wright-Pierce 

information presented herein is based on ENR Construction Cost Index 10531 (February 2017) 

and was inflated at 2.5% per year for four years.  The total project capital cost is estimated to be 

$62,369,000.  Adjustments to this total project cost would be made depending on the actual project 

schedule.   

 



 
13090A  ES - 7  Wright-Pierce 

TABLE ES-2 

ESTIMATED PROJECT COSTS  
(ENR CCI 10531, January 2017) 

 



 

SECTION  1  
INTRODUCTION  

 

   



 
13090A  1 - 1  Wright-Pierce 

SECTION 1 

INTRODUCTION 

 

1.1 BACKGROUND 

The Town of Fairfield Water Pollution Control Authority (WPCA) owns and operates an extensive 

wastewater collection system and advanced water pollution control facility (WPCF) which handles 

wastewater from Fairfield’s sewer service area.  The WPCF has a design annual average flow rate 

of 9 million gallons per day (MGD) and peak flow rate of 24 MGD and currently processes an 

annual average flow rate of 8.64 MGD with peaks over 33 MGD, or the maximum flow capable 

of being recorded at the effluent flow meter.   

 

The WPCF was originally constructed in 1950 to provide secondary treatment for collected sewage 

flows from the Town. Treated effluent from the plant is discharged to Long Island Sound. The 

plant was expanded in 1968 and 1972 to meet the needs of a growing Town and expansion of the 

sewer collection system. Additions were made in 1980 to improve sludge dewatering, and a 

composting facility for beneficial reuse of the plant sludge was added in 1988. In 1996, 

modifications to the plant's aeration system and Zone A aeration tankage were completed to allow 

the plant to achieve partial nitrogen removal.  The most recent upgrade of the WPCF was 

completed in 2002 and included an upgrade of nearly all wastewater and sludge processing 

facilities including additional aeration tankage (Zone B), new final settling tanks, UV disinfection, 

effluent pumping and odor control biofilters to the current configuration. Figure 1-1 is an aerial 

photograph of the current treatment facility. 

 

The Fairfield WPCF is an advanced secondary treatment facility which has stringent discharge 

limitations for total nitrogen.  The existing treatment process consists of mechanical screening, grit 

removal, influent pumping, primary sedimentation, aeration tanks, nitrification/denitrification, 

final sedimentation, and ultraviolet (UV) disinfection. Biosolids are anaerobically digested, 

dewatered, and composted on site.    

  



 
13090A  1 - 2  Wright-Pierce 

FIGURE 1-1 

AERIAL PHOTOGRAPH OF FAIRFIELD WPCF 

 

 

Wastewater is conveyed to the plant from the east and west trunk sewers.  These two interceptors 

combine outside of the Influent Building into one 39-inch diameter influent pipe.  Preliminary 

treatment at the plant includes mechanical screening, grit removal and fine mechanical screening.  

Screenings are compacted and grit is washed and hauled off-site as a special waste.  Wastewater 

then flows to the raw sewage pump station wet well.  Influent pumping consists of a total of five 

pumps - three raw sewage pumps in the basement of the Control Building and two auxiliary raw 

sewage pumps in the basement of the Influent Building. The raw sewage pumps in the Control 

Building pump to the primary settling tanks while the auxiliary raw sewage pumps bypass the 

primary settling tanks and pump to the Zone B aeration tanks. Flow is split between five primary 

settling tanks. After primary sedimentation, flow is sent to six Zone A aeration tanks and then to 

three Zone B aeration tanks.  After biological treatment, the mixed liquor flows to three final 

settling tanks.  Secondary effluent is then disinfected in the ultraviolet disinfection system where 

it is discharged by gravity or by effluent pumping to Long Island Sound. 

 

Primary sludge generated in the primary settling tanks is pumped to the primary digester.  Waste 

activated sludge is pumped to a gravity belt thickener, thickened, and then pumped to the primary 

digester.  The combined sludge is then anaerobically digested.  The digested sludge from the 



 
13090A  1 - 3  Wright-Pierce 

primary digester overflows to the secondary digester.  Sludge is pumped from the secondary 

digester to a belt filter press, dewatered, and composted in an onsite sludge composting facility. 

The composted sludge is then managed by a private firm which handles the biosolids reuse.  

 

The Fairfield WPCF is well operated and maintained and has an excellent regulatory compliance 

record. However, the WPCA is facing a variety of issues at the WPCF including increasingly 

stringent nitrogen removal requirements, disinfection requirements, periodic nuisance odor 

problems, flow splitting and hydraulic restrictions, reliability of solids handling facilities, and 

aging unit processes and equipment.   

 

1.1.1 2002 General Permit for Nitrogen Discharges 

In 2002, the Connecticut Department of Energy and Environmental Protection (DEEP) issued the 

General Permit for Nitrogen Discharges which assigned annual effluent total nitrogen mass 

discharge limits to each wastewater facility in Connecticut, with increasingly stringent limits until 

2014.  The General Permit was re-issued with revised discharge limits in 2005, 2010 and most 

recently on January 1, 2016 with an expiration of December 31, 2018.   

 

The State has also established the Nitrogen Credit Exchange Program which allows facilities that 

do not meet their discharge limits to purchase nitrogen credits, or to sell credits if their nitrogen 

discharge is below their limits.   The costs for the nitrogen credits increased each year as the 

discharge limits became more stringent.   The Nitrogen Trading Program’s success has produced 

a situation where significantly more credits are produced than are needed. This level of continued 

subsidization could not be sustained. To address this, DEEP and the Nitrogen Credit Advisory 

Board (NCAB) proposed continuing the trading program while moving it to a self-sufficiency 

model where the buyer’s payments are shared proportionally by the sellers. Public Act 15-38 

enacts this proposal.  

 

The Fairfield WPCF underwent nitrogen removal projects funded by the Clean Water Fund in 

1996 and 2003 effectively reducing the total nitrogen (TN) in their effluent.   In 2010, Fairfield 

sold $197,943.00 in credits, averaging 325 pounds per day when their limit was 464 pounds per 

day, at a cost of $4.59 per pound.  This trend continued and Fairfield has sold close to $1M in 



 
13090A  1 - 4  Wright-Pierce 

credits through 2015 prior to implementation of the self-sufficient trading program which reduced 

the cost per pound from $6.73 to $4.95 in 2015 and has projected a cost of $2.13 per pound in 

2018.   Even at $2.13 per pound, Fairfield is projected to sell back $72,302 in credits in 2018. 

 

Although the Fairfield WPCF has met their discharge limits for nitrogen, that has not come without 